


Wastewater Bacteria

Michael H. Gerardi
Water Pollution Biology

Williamsport, Pennsylvania

A JOHN WILEY & SONS, INC., PUBLICATION



Wastewater Bacteria



WASTEWATER MICROBIOLOGY SERIES

Editor

Michael H. Gerardi

Nitrification and Denitrification in the Activated Sludge Process

Michael H. Gerardi

Settleability Problems and Loss of Solids in the Activated Sludge Process

Michael H. Gerardi

The Microbiology of Anaerobic Digesters

Michael H. Gerardi

Wastewater Pathogens

Michael H. Gerardi and Mel C. Zimmerman

Wastewater Bacteria

Michael H. Gerardi



Wastewater Bacteria

Michael H. Gerardi
Water Pollution Biology

Williamsport, Pennsylvania

A JOHN WILEY & SONS, INC., PUBLICATION
[...]
Operational Condition Description or Example

Cell bursting agent Lauryl sulfate
Colloidal floc Nondegrading or slowly degrading colloids
Elevated temperature >32°C
Foam production and accumulation Foam-producing filamentous organisms
High pH >8.5
Increase in percent MLVSS Accumulation of fats, oils, and grease
Lack of ciliated protozoa <100 per milliliter
Low dissolved oxygen concentration <1mg/liter for 10+ consecutive hours
Low pH <6.5
Nutrient deficiency Usually nitrogen or phosphorus
Salinity Excess manganese, potassium, or sodium
Scum production and accumulation Toxicity and die-off of bacteria
Septicity ORP < −100mV
Shearing action Surface aeration
Slug discharge of soluble cBOD 3X normal quantity of soluble cBOD
Sulfates >500mg/liter
Surfactants Excess anionic detergents
Total dissolved solids >5000mg/liter
Toxicity RAS chlorination
Undesired filamentous organism growth >5 filaments per floc particle
Viscous floc or Zoogloeal growth Rapid floc-forming bacterial growth
Young sludge age <3 days MCRT





15
Filamentous Bacteria

Although there are some filamentous algae and filamentous fungi in the activated
sludge process, most filamentous organisms are bacteria (Table 15.1). Filamentous
bacteria enter the activated sludge process through (1) inflow and infiltration as 
soil and water organisms, (2) their growth in biofilm in sanitary sewers, and (3) the
effluent of industrial wastewater treatment plants that biologically pretreat their
wastewater.

Filamentous bacteria perform positive roles and negative roles in the activated
sludge process. Positive roles include (1) degradation of soluble cBOD, (2) improve-
ment in floc formation, and (3) degradation of some complex forms of cBOD.
Negative roles include (1) settleability problems, (2) loss of solids, and (3) foam pro-
duction. Foam-producing filamentous organisms include Microthrix parvicella,
Nocardioforms, type 0092, and type 1863.

Whether filamentous bacteria perform positive or negative roles in the activated
sludge process is determined by their relative abundance. Positive roles are experi-
enced when one to five filamentous bacteria are present in most floc particles. This
level of filamentous growth is equal to a relative abundance rating of “3” or
“common” on the table of Relative Abundance Ratings for Filamentous Organisms
(Table 15.2). At relative abundance ratings of “0,” “1,” and “2,” filamentous bacte-
ria are not present in adequate numbers to provide significant positive roles. Rela-
tive abundance ratings < “3” are due to (1) young sludge age, (2) complex cBOD
as the major substrates, and (3) toxicity.

At relative abundance ratings > “3” the negative roles of filamentous bacteria are
experienced. The undesired growth of filamentous bacteria at ratings > “3” can be
associated with specific operational conditions for each filamentous bacteria (Table
15.3). It may be necessary to perform a Gram stain on a smear of mixed liquor to

Wastewater Bacteria, by Michael H. Gerardi
Copyright © 2006 John Wiley & Sons, Inc.

143



determine the relative abundance of the filamentous bacteria, if the filamentous bac-
teria are (1) translucent, (2) short in length, and (3) mostly within the floc particles.
Of the settleability problems and loss of solids issues related to undesired growth
of filamentous bacteria, most are due to 10 filamentous bacteria. These bacteria
include Haliscomenobacter hydrossis, Microthrix parvicella, Nocardioforms,
Sphaerotilus natans, Thiothrix spp., type 0041, type 0092, type 0675, type 1701, and
type 021N.

In addition to undesired filamentous bacterial growth, there are two filamentous
bacteria/floc particle structures that contribute to settleability problems and loss of
solids. These forms are interfloc bridging (Figure 15.1) and open floc formation
(Figure 15.2). Interfloc bridging is the joining in the bulk solution of the extended
filamentous bacteria from the perimeter of two or more floc particles. Open floc for-
mation is the scattering of the floc bacteria in small groups along the lengths of the
filamentous bacteria in the floc particle.

There are four foam-producing filamentous bacteria. These organisms are
Microthrix parvicella, Nocardioforms, type 0092, and type 1863. These organisms

144 FILAMENTOUS BACTERIA

TABLE 15.1 Major Filamentous Bacteria in the Activated
Sludge Process

Beggiatoa Type 0581
Haliscomenobacter hydrossis Type 0675
Microthrix parvicella Type 0803
Nocardioforms Type 0961
Nosticoda limicola Type 1701
Sphaerotilus natans Type 1702
Thiothrix Type 1851
Type 0041 Type 1863
Type 0092 Type 021N

TABLE 15.2 Relative Abundance Ratings for Filamentous Organisms

Undesired Settleability
Rating Term Description Experience

“0” “None” Filaments not observed No
“1” “Few” Filaments present; in an occasional floc No
“2” “Some” Filaments present; frequently observed, No

but only in some floc
“3” “Common” Filaments present; 1–5 filaments in most No, unless significant 

floc interfloc bridging or 
open floc formation 
or foam-producing 
filaments in floc

“4” “Very common” Filaments present; 6–20 filaments in Yes
most floc

“5” “Abundant” Filaments present; >20 filaments in most floc Yes
“6” “Excessive” Filaments present; more filaments than floc Yes

or filaments are excessive in bulk solution



FILAMENTOUS BACTERIA 145

TABLE 15.3 Operational Conditions Associated with the Undesired Growth of Filamentous
Bacteria

Operational Condition Filamentous Bacteria

High MCRT(>10 days) 0041, 0092, 0581, 0675, 0803, 0961, 1851,
Microthrix parvicella

Fats, oils, and grease 0092, Microthrix parvicella, Nocardioforms
High F/M or slug discharge of soluble cBOD 1863
High pH (>8.0) Microthrix parvicella
Low dissolved oxygen and high MCRT Microthrix parvicella
Low dissolved oxygen and low to moderate Haliscomenobacter hydrossis, Sphaerotilus natans,

MCRT 1701
Low F/M (<0.05) Haliscomenobacter hydrossis, Microthrix parvicella,

Nocardioforms, 0041, 0092, 0581, 0675, 0803, 
0961, 021N

Low nitrogen or phosphorus Haliscomenobacter hydrossis, Nocardioforms,
Sphaerotilus natans, Thiothrix, 0041, 0092, 0675, 
1701, 021N

Low pH (<6.5) Nocardioforms
Organic acids Beggiatoa, Thiothrix, 021N
Readily degradable substrates, e.g., alcohols, Haliscomenobacter hydrossis, Nosticoda limicola,

amino acids with sulfur, glucose, volatile Sphaerotilus natans, Thiothrix, 1851, 021N
fatty acids

Septicity/sulfides (1–15mg/liter) Beggiatoa, Nosticoda limicola, Thiothrix, 0041, 021N
Slowly degradable substrates Microthrix parvicella, Nocardioforms, 0041, 0092
Warm wastewater temperature Sphaerotilus natans, 1701
Winter proliferation Microthrix parvicella

FIGURE 15.1 Interfloc bridging.



produce viscous chocolate-brown foam. Control of the growth of these filamentous
bacteria requires appropriate treatment measures for not only the mixed liquor but
also the foam.

Filamentous organisms are identified to name or type number according to their
morphology, response to staining techniques, and ability to oxidize sulfur. There are
two manuals that are used for the identification of filamentous organisms (Table
15.4). By identifying the filamentous organisms that are responsible for operational
problems, the operational conditions that permit the rapid and undesired growth of
the filamentous organisms also can be identified (Table 15.3). Once the operational
conditions have been identified, they may be regulated to control the undesired
growth of the filamentous organisms.

The identification of filamentous bacteria and operational conditions that are
responsible for their undesired growth is part of a slow, specific operational measure
that often is used to control undesired growth of filamentous bacteria. In addition
to this measure, there are other operational measures that can be used to control
either the growth of the filamentous bacteria or the operational problems that they
cause. These include (1) the use of rapid, nonspecific control measures and (2) use
of selectors (Table 15.5).

146 FILAMENTOUS BACTERIA

TABLE 15.4 Manuals Available for the Identification of Filamentous Organisms

D. H. Eikelboom and H. J. J. van Buijsen. 1989. Microscopic Sludge Investigation Manual. TNO
Research Institute for Environmental Hygiene, Water and Soil Division, P.O. Box 214, 2600 AE 
Delft, The Netherlands.

D. Jenkins, M. Richards, and G. T. Daigger. 2004. Manual on the Causes and Control of Activated 
Sludge Bulking and Foaming, 3rd edition. CRC Lewis Publications, Boca Raton, FL.

FIGURE 15.2 Open floc formation.



RAPID, NONSPECIFIC CONTROL MEASURES

Rapid, nonspecific control measures usually are used without the identification of
the problematic filamentous bacteria or their operational conditions that permit
their undesired growth. These measures consist of (1) adjustment of RAS rate, (2)
manipulation of the substrate feed point to the aeration tank, (3) addition of a coag-
ulant to the secondary clarifier influent, (4) addition of a polymer to the secondary
clarifier influent, and (5) the addition of a toxicant.

The first four rapid, nonspecific control measures do not control the growth of
the filamentous bacteria but, instead, control the operational problems associated
with the undesired growth—that is, settleability problems and loss of solids. The
RAS rate may be increased to remove solids more quickly from the secondary clar-
ifier. However, an increase in RAS rate may shear floc particles and decreases the
hydraulic retention time (HRT) in the aeration tank resulting in decreased treat-
ment efficiency.

The substrate feed point (primary clarifier effluent) to the aeration tank may be
manipulated to partition the mixed liquor suspended solids (MLSS) into zones of
high solids concentration and low solids concentration (Figure 15.3). With the zone
of low solids concentration discharging to the secondary clarifier, the solids loading
to the secondary clarifier is decreased and improved settleability occurs in the sec-
ondary clarifier. However, manipulating the substrate feed point results in decreased
treatment efficiency.

A coagulant or metal salt such as lime (Ca(OH)2) or a cationic polymer can be
added to the secondary clarifier influent to improve settleability. Coagulants and
polymers improve settleability by (1) increasing the floc particle density, (2) over-
coming interfloc bridging and open floc formation, and (3) decreasing the surface
area of the floc particle and filamentous bacteria. Coagulants add weight to the floc
particles, while polymers remove large quantities of fine solids from the bulk 
solution.

The only rapid, nonspecific control measure that controls the growth of the 
filamentous bacteria is the addition of a toxicant. There are two toxicants that 

RAPID, NONSPECIFIC CONTROL MEASURES 147

TABLE 15.5 Operational Measures Available for the Control of Undesired Filamentous
Bacteria or Their Operational Problems

Rapid, nonspecific control measures
Increase the return activated sludge (RAS) rate
Manipulate the substrate feed point to the aeration tank
Add a coagulant to the secondary clarifier influent
Add a polymer to the secondary clarifier influent
Add a toxicant

Slow, specific control measures
Identify the problematic filamentous organisms
Identify the operational conditions responsible for undesired filamentous growth
Regulate the operational conditions to prevent undesired filamentous growth

Use of selectors
Anoxic
Anaerobic
F/M



commonly are used for filamentous bacteria control. These toxicants are chlorine
and hydrogen peroxide (H2O2). Chlorine is less expensive than hydrogen peroxide
and usually is available on-site at wastewater treatment plants as a disinfectant for
the final effluent.

Chlorine may be applied as gaseous chlorine (Cl2) mixed with final effluent to
produce free chlorine as hypochlorous acid (HOCl) and hypochlorous ion (OCl−).
Chlorine also may be applied as a solution of calcium hypochlorite (Ca(OCl)2) or
sodium hypochlorite (NaOCl). Chlorine may be introduced into the activated
sludge process in (1) the RAS line, (2) a sidestream, (3) the aeration tank, and (4)
mixed liquor effluent (Figure 15.4).

148 FILAMENTOUS BACTERIA

Mixed liquor influent

Mixed liquor effluent to secondary clarifier

Return activated sludge (RAS)

Mixed liquor influent

Mixed liquor effluent to secondary clarifier

Return activated sludge (RAS)

FIGURE 15.3 Change in mixed liquor influent feed point to reduce solids loading to the secondary
clarifier. By taking one-half of the influent flow (top) and discharging it to the rear portion of the aera-
tion tank (bottom), a hydraulic gradient is established across the aeration tank. The hydraulic gradi-
ent results in the partitioning of the solids in the aeration tank into two zones. The first zone at the
beginning of the tank contains a high concentration of MLVSS, while the second zone at the end of
the tank contains a low concentration of MLVSS. Only the zone of low concentration of MLVSS is dis-
charged to the secondary clarifier. This results in a decrease in solids loading upon the clarifier and
reduced settleability problems.



The usual starting dose of chlorine for the control of undesired filamentous bac-
teria is 2–3 pounds of chlorine per 1000 pounds of mixed liquor volatile suspended
solids (MLVSS) per day. To ensure the destruction of an adequate number of fila-
mentous bacteria via chlorination and prevent the overchlorination of the activated
sludge process, it is necessary to periodically monitor the impact of chlorine upon
the biomass and the final effluent and adjust the dose of chlorine as needed.

SLOW, SPECIFIC CONTROL MEASURES

Slow, specific control measures for undesired filamentous growth consists of the fol-
lowing steps:

• Identify the undesired filamentous bacteria.
• Identify the operational conditions responsible for undesired filamentous

growth.
• Adjust the operational condition to control the undesired filamentous growth.

SELECTORS

There are three selectors that commonly are used to control undesired filamentous
growth. These selectors are anoxic, anaerobic, and F/M (Figure 15.5). The selectors
have operational conditions that “select’ or promote the growth of floc bacteria.
Selectors are located upstream of the aeration tanks, and the RAS that contains the
filamentous organisms is discharged to the selector.

SELECTORS 149

Return activated sludge (RAS)
1

4

3

2

Secondary clarifierAeration tank

FIGURE 15.4 Chlorine feed points for the control of undesired filamentous bacteria growth. There
are four chlorine feed points. These points are (1) RAS, (2) side stream to and from the aeration tank,
(3) directly to the aeration tank, and (4) mixed liquor effluent.



150 FILAMENTOUS BACTERIA

Anoxic

F/M selector

and anaerobic selectors

Anoxic or
anaerobic
selector

Aeration
tank

Secondary
clarifierMixed

liquor
influent

Aeration
tank

Secondary
clarifierF/M

selector
Mixed

liquor
influent

Return activated sludge (RAS)

Return activated sludge (RAS)

FIGURE 15.5 Selectors.

An anoxic selector contains nitrate (NO3
−) and/or nitrite (NO2

−) and little or no
free molecular oxygen. Some or all of the primary clarifier effluent that contains
substrate or soluble cBOD is fed to the selector. In the presence of soluble cBOD,
free molecular oxygen is quickly removed and an anoxic condition is established.
The selector retention time is 1–2 hours; by recycling the RAS through the selector
on a continuous basis, several filamentous bacteria that cannot use nitrate or nitrite
can be controlled. These filamentous bacteria include Haliscomenobacter hydrossis,
Nocardioforms, Nosticoda limicola, Sphaerotilus natans, type 1701, and type 021N.

An anaerobic selector is similar to an anoxic selector with the following excep-
tions: (1) the selector contains very little or no nitrate and/or nitrite and free molec-
ular oxygen and (2) the selector has an anaerobic condition that permits the
biological uptake of phosphorus. An anaerobic selector is capable of controlling